STATE OF MAINE
DEPARTMENT OF ENVIRONMENTAL PROTECTION oo,

s

7

QEPARTHg,
i 53,08

STarg o W

JANET T. MILLS MELANIE LOYZIM
GOVERNOR COMMISSIONER

February 20, 2025

Mr. Tony Griffin

Superintendent, Town of Bar Harbor

136 Ledgelawn Avenue

Bar Harbor, Maine 04609
Sent via electronic mail
Delivery confirmation requested

RE: Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0102466
Maine Waste Discharge License (WDL) Application #W002590-6C-J-R
Proposed Draft MEPDES Permit Renewal

Dear Mr. Griffin,

Attached is a proposed draft MEPDES permit and Maine WDL which the Department proposes
to issue for your facility as a final document after opportunity for your review and comment. By
[...]
Augusta, Maine 04333
e-mail: CSOCoordinator@maine.gov

If not already installed, the permittee must install and maintain an identification sign at each CSO
location as notification to the public that intermittent discharges of untreated sanitary wastewater
occur. The sign must be located at or near the outfall and be easily readable by the public. The
sign must be a minimum of 12" x 18" in size with white lettering against a green background and
must contain the following information:

TOWN OF BAR HARBOR
WET WEATHER
SEWAGE DISCHARGE
CSO # AND NAME OF OUTFALL


mailto:CSOCoordinator@maine.gov

MEO0102466 DRAFT PERMIT Page 16 of 17
W002590-6C-J-R

SPECIAL CONDITIONS
J. STATEMENT FOR REDUCED/WAIVED TOXICS TESTING

By December 31 of each calendar year, the permittee must provide the Department with a
certification describing any of the following that have occurred since the effective date of this permit
[ICIS Code 75305]. See Attachment E of the Fact Sheet for an acceptable certification form to
satisfy this Special Condition.

a. Changes in the number or types of non-domestic wastes contributed directly or indirectly to the
wastewater treatment works that may increase the toxicity of the discharge;

b. Changes in the operation of the treatment works that may increase the toxicity of the discharge;

c. Changes in industrial manufacturing processes contributing wastewater to the treatment works that
may increase the toxicity of the discharge;

In addition, in the comments section of the certification form, the permittee must provide the
Department with statements describing;

d. Changes in stormwater collection or inflow/infiltration affecting the facility that may increase the
toxicity of the discharge; and

e. Increases in the type or volume of transported (hauled) wastes accepted by the facility.

The Department may require that routine surveillance level testing be re-instated if it determines that
there have been changes in the character of the discharge or if annual certifications described above are
not submitted.

K. MONITORING AND REPORTING

Electronic Reporting

NPDES Electronic Reporting, 40 C.F.R. Part 127, requires MEPDES permit holders to submit
monitoring results obtained during the previous month on an electronic discharge monitoring report to
the regulatory agency utilizing the USEPA electronic system.

Electronic Discharge Monitoring Reports (DMRs) submitted using the USEPA NetDMR system, must
be:

1. Submitted by a facility authorized signatory; and
2. Submitted no later than midnight on the 15" day of the month following the completed
reporting period.

Documentation submitted in support of the electronic DMR may be attached to the electronic DMR.
Toxics reporting must be done using the DEP toxsheet reporting form. An electronic copy of the
Toxsheet reporting document must be submitted to your Department compliance inspector as an
attachment to an email, this sheet must be signed and submitted to your compliance inspector, or a
copy attached to your NetDMR submittal will suffice. Documentation submitted electronically to the
Department in support of the electronic DMR must be submitted no later than midnight on the 15" day
of the month following the completed reporting period.



MEO0102466 DRAFT PERMIT Page 17 of 17
W002590-6C-J-R

SPECIAL CONDITIONS
L. REOPENING OF PERMIT FOR MODIFICATION

In accordance with 38 M.R.S. § 414-A(5) and upon evaluation of the tests results or monitoring
requirements specified in Special Conditions of this permitting action, new site specific information, or
any other pertinent test results or information obtained during the term of this permit, the Department
may, at any time and with notice to the permittee, modify this permit to: 1) include effluent limits
necessary to control specific pollutants or whole effluent toxicity where there is a reasonable potential
that the effluent may cause water quality criteria to be exceeded, (2) require additional monitoring if
results on file are inconclusive; or (3) change monitoring requirements or limitations based on new
information.

M. SEVERABILITY

In the event that any provision(s), or part thereof, of this permit is declared to be unlawful by a
reviewing court, the remainder of the permit must remain in full force and effect and must be construed
and enforced in all aspects as if such unlawful provision, or part thereof, had been omitted, unless
otherwise ordered by the court.



ATTACHMENT A



MAINE DEPARTMENT OF ENVIRONMENTAL PROTECTION
CSO ACTIVITY AND VOLUMES

MUNICIPALITY OR DISTRICT

REPORTING YEAR

YEARLY TOTAL PRECIPITATION

INCHES

MEPDES/ NPDES PERMIT NO.

SIGNED BY:

DATE:

PRECIP. DATA

FLOW DATA (GALLONS PER DAY) OR BLOCK A

CTIVITY('1")

CSO START
EVENT DATE
NO. OF
STORM

TOTAL

INCHES INCHES

LOCATION:

LOCATION:

LOCATION:

LOCATION:

LOCATION: LOCATION: EVENT

OVERFLOW

EVENT
DURATION

MAX. HR.

NUMBER:

NUMBER:

NUMBER:

NUMBER:

NUMBER: NUMBER: GALLONS

HRS

O o N| O g A W[ N|

=
o

=
[

=
N

ey
w

=
N

=
4]

=
(o))

=
~

=
[e¢]

=
©

)8
o

N
=

N
N

N
w

N
N

N
)]

TOTALS

Note 1: Flow data should be listed as gallons per day. Storms lasting more than one day should show total flow for each day.

Note 2: Block activity should be shown asa"1" if the block floated away.

Doc Num: DEPLWO0462

Csoflows.xls (rev. 12/12/01)




MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
MAINE WASTE DISCHARGE LICENSE

FACT SHEET
DATE: February 20, 2025
PERMIT NUMBER: ME0102466
WASTE DISCHARGE LICENSE: W002590-6C-J-R
NAME AND ADDRESS OF APPLICANT:
TOWN OF BAR HARBOR
BAR HARBOR WASTEWATER DIVISION
136 LEDGELAWN AVENUE

BAR HARBOR, MAINE 04609
COUNTY: HANCOCK

NAME AND ADDRESS WHERE DISCHARGE(S) OCCUR(S):

HULLS COVE PLANT
36 CROOKED RD
BAR HARBOR MAINE, 04609

RECEIVING WATER CLASSIFICATION: FRENCHMAN BAY/CLASS SB

COGNIZANT OFFICIAL CONTACT INFORMATION:
TONY GRIFFIN
BAR HARBOR WASTEWATER DIVISION
(207) 288-4028
e-mail: tgriffin@barharbormail.org



mailto:tgriffin@barharbormail.org

MEO0102466 DRAFT FACT SHEET Page 2 of 17
W002590-6C-J-R

1. APPLICATION SUMMARY

a. Application: On October 15, 2020, the Department of Environmental Protection (Department)
accepted as complete for processing, a renewal application from the Town of Bar Harbor
(Town/permittee) for a Maine Pollutant Discharge Elimination System (MEPDES)
MEO0102466/Waste Discharge License (WDL) W0002590-6C-I-R, which was issued on October 13,
2015, for a five-year term. The 10/13/15 MEPDES permit authorized the monthly average discharge
of up to 0.15 MGD (million gallons per day) of secondary treated sanitary wastewater from the
Town’s Hull’s Cove Plant, and an unspecified quantity of excess combined sanitary and stormwater
during wet weather events from one (1) combined sewer overflow (CSO) outfalls to the Atlantic
Ocean at Frenchman Bay, Class SB, in Bar Harbor, Maine.

b. Source Description: The Town’s three wastewater treatment facilities receive wastewater
generated by residential and commercial users (approximately 1,450 customer accounts on
approximately 1,380 lots) located within the Town of Bar Harbor. The Town does not have
specific information as to the exact number of customers connected to each of the three treatment
systems. The Hulls Cove facility receives wastewater generated by residential and commercial
customers located in the Hulls Cove area of Bar Harbor (Crooked Road, State Route 3 along Hulls
Cove, and Dewey Street). There are no significant industrial facilities discharging to the system.
The collection system for Hulls Cove is approximately 1.2 miles in length and contains four (4)
pump stations, the main pump station located on Route 3 adjacent to Hulls Cove and which is
equipped with emergency back-up power source. There are 3 minor pump stations serving the
public works building, Whitcomb Lane, and Ocean Avenue, respectively. The collection system
also contains one (1) combined sewer overflow (CSO) outfall, which is located at the intersection
of Route #3 and Beaver Dam Road and is referred to as Outfall #008. The Town completed a
facility upgrade in November 2000, which increased the capacity of the facility to 0.150 MGD.
The previous permitting action identified that the Town treats leachate from an on-site sludge
compositing facility, however, the Town has identified that the sludge composting and leachate
collection systems are not currently in use. The Town maintains the composting facility and may
resume use for the purpose of composting vegetation (leaves, lawn clippings, etc.) and collecting
leachate within the effective term of this permit. If the Town resumes use of the composting
facility, leachate generated by compost piles will be collected and introduced into the treatment
system for full secondary treatment. See Fact Sheet Attachment A for a map detailing the
location of the facility and it’s outfall.

c. Wastewater Treatment: The Town’s Hulls Cove Plant provides a secondary level of wastewater
treatment via a conventional activated sludge treatment process. The treatment process includes a
headworks with influent grinder and bypass channel with bar screen from which wastewater
flows to a modified oxidation ditch with two (2) rotor aerators. Flow from the oxidation ditch is
then equally distributed to two (2) 16-foot diameter by 12-foot-deep circular secondary clarifiers
before continuing to a 165-foot long by 3-foot-wide foot by 3-foot deep chlorine contact chamber
for disinfection using sodium hypochlorite, and ascorbic acid for declorination. Final effluent is
conveyed for discharge to Frenchman Bay (Atlantic Ocean) via an 8-inch diameter outfall pipe
that extends out into the receiving water approximately 1,240 linear feet to a depth of
approximately 8.75 feet below the surface of the water at mean low tide. Sludge generated at the
Hulls Cove facility is transported to the Town’s Main Plant and introduced into the facility’s
sludge digester.

A process flow schematic of the Hulls Cove Plant is included as Fact Sheet Attachment B.



MEO0102466 DRAFT FACT SHEET Page 3 of 17
W002590-6C-J-R

2. PERMIT SUMMARY

a.

Terms and Conditions: This permitting action is carrying forward all the terms and conditions of
the previous permitting action and it is:

1. Establishing a seasonal monitoring requirement for Enterococci bacteria from April 15" — October
31%, as well as establishing monthly average and daily maximum limits of 8 CFU or MPN/100 mL
and 54 CFU or MPN/100 mL, respectively.

2. Establishing year-round monitoring and reporting requirement for Fecal coliform limits from a
monthly average of 15 CFU/100 mL and a daily maximum of 50 CFU/100 mL to 14 CFU or
MPN/100 mL and 31 CFU or MPN/100 mL, in order to be consistent with the U.S. Food and
Drug Administration’s National Shellfish Sanitation Program.

3. Eliminating the provision that allows the percent removal for Biological Oxygen Demand
(BODs) and Total Suspended Solids (TSS) to be waived when the monthly average influent
concentration is less than 200 mg/L.

4. Establishing Special Condition A, Monitoring and Reporting Requirements, Footnote 2,
2/month sampling.

5. Revising Special Condition C, Treatment Plant Operator, to require the person who has the
management responsibility over the treatment facility to hold a Maine Grade III certificate or
higher.

History: This section provides a summary of significant licensing actions and milestones that have
been completed for the Town of Bar Harbor:

June 12, 1990 — The Department issued WDL #W002591-46-C-R to the Town for separate
discharges from three wastewater treatment facilities (Hulls Cove Plant, Main Plant, and
DeGregoire Park Plant). As a matter of convenience and expedience, the Department combined
the licensing of the three facilities into the one document.

July 18, 1990 — The Natural Resources Council of Maine (NRCM) filed an appeal with the Board
of Environmental Protection (Board) of the June 12, 1990, WDL.

February 10, 1993 — The Department issued revised WDL #W002591-46-C-Z to the Town based
on a settlement of the appeal filed by NRCM on July 18, 1990. The license was modified to
contain requirements for the Town to conduct toxicity testing of wastewater discharges, work to
eliminate combined sewer overflows (CSOs) at the Main and Hulls Cove facilities, and to
eliminate the discharge of chlorine in toxic amounts via construction/reconfiguration of outfall
structures that provide adequate dilution for the flows discharged.

May 18, 1993 — The USEPA issued NPDES permit #ME0102695 to the Town for the
discharges from the Main Plant, Hulls Cove Plant and DeGregoire Park facilities. The May 18,
1993, permit superseded previous NPDES permits issued to the Town for the three facilities.
See Page 1 of 11 of the May 18, 1993, permit for a complete listing of NPDES permit numbers



MEO0102466 DRAFT FACT SHEET Page 4 of 17
W002590-6C-J-R

2. PERMIT SUMMARY (cont’d)
and their associated effective dates.

November 3, 1997 — The Department issued a letter to the Town, thereby administratively
modifying the February 10, 1993, WDL, to establish a monthly average concentration limit of
15 colonies/100 ml and to revise the daily maximum concentration limit from 15
colonies/100 ml to 50 colonies/100 ml for fecal coliform bacteria.

December 14, 2000 — The Department issued WDL #W002590-5L-D-R to the Town for the
discharge from the Hulls Cove Plant. It is noted the Town’s Main and DeGregoire Park
wastewater treatment facilities were licensed independently.

July 10, 2000 — Pursuant to, 38 M.R.S. §420 and §413 and Department rule, 06-096 C.M.R.
Ch. 519, Interim Effluent Limitations and Controls for the Discharge of Mercury, the
Department issued a Notice of Interim Limits for the Discharge of Mercury to the permittee
thereby administratively modifying WDL # W002591-46-C-Z by establishing interim
monthly average and daily maximum effluent concentration limits of 24.4 parts per trillion
(ppt) and 36.6 ppt, respectively, and a minimum monitoring frequency requirement of 2 tests
per year for mercury.

January 12, 2001 — The Department received authorization from the USEPA to administer the
NPDES program in Maine.

June 18, 2001 — The Town submitted an application to the Department to modify the
December 14, 2000, WDL for the Hulls Cove Plant to incorporate the terms and conditions of
the MEPDES program.

August 28, 2001 — The Department issued WDL #W002590-5L-E-M / MEPDES permit
#MEO0102466 to the Town for the monthly average discharge of up to 0.150 MGD from the Hulls
Cove Plant to Frenchman Bay of the Atlantic Ocean. The August 28, 2001, WDL
Modification/MEPDES permit superseded the December 14, 2000, WDL.

November 21, 2005 — The Department issued MEPDES permit #ME0102466/WDL
#W002590-5L-F-R for a five-year term.

April 21, 2010 — The Department and the Town entered into a Consent Agreement pertaining to
overflows at the Hulls Cove Pump Station.

September 2, 2010 - The Department issued MEPDES permit #ME0102466/WDL
#W002590-6C-G-R for a five-year term.

February 6, 2012 — The Department Issued a Minor Revision MEPDES #ME0102466/WDL
#W002590-6C-H-M to MEPDES permit #ME0102466/WDL #W002590-6C-G-R originally issued
September 2, 2010, reducing the monitoring frequency of Mercury from 2/YR to 1/YR.



MEO0102466 DRAFT FACT SHEET Page 5 of 17
W002590-6C-J-R

2. PERMIT SUMMARY (cont’d)

May 29, 2015 — The Town submitted a timely and complete application to the Department to
renew MEPDES permit #ME0102466/WDL#W002590-6C-G-R.

October 13, 2015 — The Department issued WDL W002591-6D-1-R/MEPDES permit
#MEO0101466 for five-year term.

October 6, 2020 — The Town submitted a timely and complete application to the Department for
the renewal of the October 13, 2015, WDL/permit W002591-6C-I-R/ME0102466 that was issued
for a five-year term.

3. CONDITIONS OF PERMIT

Conditions of licenses, 38 M.R.S. § 414-A, requires that the effluent limitations prescribed for
discharges, including, but not limited to, effluent toxicity, require application of best practicable